
 

Greenhouse Staging Assembly Instructions 
 

A set of staging contains: 

 

 

For the assembly you will need: An impact driver/ screw 
driver with a Pozi Drive 2 bit 
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 4 x 80mm Pozi Drive screws 

8 x 50mm Pozi Drive screws 

 



To assemble the staging, turn the top shelf upside down 

The staging legs butt onto the very end of the top shelf as shown below: 

Insert 2x80mm screws into the pilot holes in the leg sections and fasten tightly to the 

top shelf 

Position the staging brackets as below, and insert 2x60mm screws into the pilot holes 

in the brackets, then fasten each bracket to the top shelf and then to the leg section 

 

Once each bracket is secure, turn the unit upright and position the bottom shelf like 

so: 
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